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Lab : Carrollton, Texas Date: 09.19.12
Client:

Specification: Tested using the BOT-3000 per ASTM C 1028-96 and ANSI B101.1
"Standard Test Method for Determining the Static Coefficient of Friction of Tile and Other Like Surface”
Exposure Time: One coat. Dry time of 24 hours
Source: Submitted by SlipDoctors

STATIC COEFFICIENT OF FRICTION (ASTM C 1028-96 and ANSI B101.1)
The coefficient of friction (COF) tests were performed in multiple directions to determine an average COF value of the floor surrace wnen wet.
The tests were conducted using distilled water and a Neolite sensor that have been properly maintained to prevent buildup of contaminants,
which could affect the COF test results. The results are recorded and documented using the BOT 3000 slip meter.

The COF tests performed are for wet conditions. All of the tests are to be recorded and written report generated. A diagram of the zones are
included below. The four measurements were then added for a total and averaged for the Static coefficient of Friction for each substrate.

The ASTM C-1028 / ANSI B-101.1 references wet SCOT using a neolite sensor. No interpretation of the resutls are provided.
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Zone Description of Area Test Results Dangerous Safe
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B. After Treatment with Non-Slip Spray Dangerous Safe
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Device: BOT-3000 1053 SlipDoctors Calibration Date: Thu 07/26/12 Verification Date: Fri 08/24/12 09:49 AM
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Device: BOT-3000 1053 SlipDoctors Calibration Date: Thu 07/26/12 Verification Date: Fri 08/24/12 09:49 AM
Slider: 10267 Type: Neolite® Mfg. Date: Tue 04/14/09 No. of Measures: 613 Total Distance:  325ft
Result: Date : Thu 08/30/12 12:30 PM Min. Value: 085 Avg. Value: 0.90 Max. Value: 0.95 Facility Code: ——
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Testing Services: testing@slipdoctors.com Literature Orders: Literature@slipdoctors.com Web Site: www.slipdoctors.com
This report is confidential and has been prepared for the exclusive use of the client. It is not an endorsement, approval, certification or
criticism of any product by SlipDoctors. This report shall not be published in any form without prior written consent of SlipDoctors.



